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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as
applicable and that test instruments used has been calibrated with standards traceable to
international standard(s) and/or national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the
identical electrical and mechanical components. BTL assumes no responsibility for the data
provided by the customer, any statements, inferences or generalizations drawn by the customer or
others from the reports issued by BTL.

The report must not be used by the client to claim product certification, approval, or endorsement by
A2LA or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public
and ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025; 2017
requirements, and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of
results, so it is manufacturer’s responsibility to ensure that the apparatus meets the essential
requirements of applied standards and in all the possible configurations as representative of its
intended use.

Limitation
For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned
in this test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not
use in determining the Pass/Fail results.
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1. APPLICABLE STANDARDS

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

ANSI C63.26-2015

The following reference test guidance is not within the scope of accreditation of A2LA:

FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 90 Subpart S & Part 2
Standard(s) Section Test Item Judgment Remark
2.1046 & 90.635 (b) Effective Radiated Power PASS | -
2.1049 & 90.209 Occupied Bandwidth PASS | -
2.1053 & 90.669 Conducted Spurious Emissions PASS | -
2.1053 & 90.669 Radiated Spurious Emissions PASS | -
2.1053 & 90.691 Mask Measurements PASS | -
- Peak To Average Ratio PASS Record Only
2.1055 & 90.213 Frequency Stability PASS | -

Note:
(1) “N/A” denotes test is not applicable in this test report.
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of Room 108-116, 309-310,
Building 2, No.1, Yile Road, Songshan Lake Zone, Dongguan City, Guangdong, People’s Republic of

China.

BTL's Registration Number for FCC: 747969
BTL's Designation Number for FCC: CN1377

2.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%

confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

A. Radiated Measurement :

Test Site Method Measurement Frequency Range U,(dB)
SSL-CBO01 CISPR 9kHz ~ 30MHz 2.74
Test Site Method Measurement Frequency Range Iﬁ\ r/1tV U,(dB)
30MHz ~ 200MHz V 4.70
3 CISPR
(3m) 200MHz ~ 1,000MHz V| 492
200MHz ~ 1,000MHz H 4.54
Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 5.14

B. Other Measurement:

Parameter Uncertainty
Spectrum Bandwidth +1.74 dB
Maximum Output Power +0.87 dB
Frequency Stability +53.10Hz
Conducted Spurious Emissions 2.71dB
Temperature +0.48 °C
Humidity +1.37 %

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to

declare the compliance or non-compliance to the specification.
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2.3 TEST ENVIRONMENT CONDITIONS

Test ltem Temperature | Humidity | Test Voltage | Tested By Test Date
. Mar. 13, 2025~
o 0, ’
Output Power & ERP 23.5°C 43% DC 3.8V Gavin Ge Mar. 27, 2025
. . . Mar. 13, 2025~
o 0, 1
Occupied Bandwidth 23.5°C 43% DC 3.8V Gavin Ge Mar. 27, 2025
. o . Mar. 13, 2025~
o 0 ]
Conducted Spurious Emissions 23.5°C 43% DC 3.8V Gavin Ge Mar. 27, 2025
Radiated Spurious Emissions o 0
(9 kHz to 30 MHz) 23°C 47% DC 3.8V |Young Zou| Mar. 24,2025
Radiated Spurious Emissions 0 0
(30 MHz to 1000 MHz) 22°C 50% DC 3.8V | Young Zou| Mar. 24,2025
Radiated Spurious Emissions o 0
(Above 1000 MHz) 22°C 50% DC 3.8V | Young Zou| Mar. 24,2025
Mar. 13, 2025~
Band Edge 23.5°C 43% DC 3.8V Gavin Ge | Mar. 27, 2025
Mar. 31, 2025
. . Mar. 13, 2025~
o 0, ’
Peak To Average Ratio 23.5°C 43% DC 3.8V Gavin Ge Mar. 27, 2025
. Normal & Normal & . Mar. 13, 2025~
Frequency Stability Extreme 43% Extreme Gavin Ge Mar. 27, 2025
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Module with Wi-Fi & Bluetooth

Brand Name QUECTEL

Test Model SC682A-NA

Series Model N/A

Model Difference(s) N/A

Hardware Version SC682A-NA

Software Version SC682ANAPAR01A01

Power Source DC Voltage supplied from host system.

Power Rating 3.55 to 4.4V, Typical: 3.8V

IMEI No. Radiated 867665070008943
Conducted 867665070008943, 867665070010568

UL: QPSK,16QAM

Modulation Type DL: QPSK,16QAM,64QAM

LTE Channel Bandwidth QPSK 16QAM
(MHz2) (dBm) (dBm)
1.4 21.45 20.71
Max. ERP Band 26 3 21.72 20.67
5 21.40 20.40
10 21.52 20.53
Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.
2. Channel List:
LTE Band 26
Bandwidth Frequency of Frequency of
VS IS EEETE7 1D (MH2) Nut | Gplink (MHZ) | “°t | Downlink (MHz)
1.4 26697 814.7 8697 859.7
Low Range 3 26705 815.5 8705 860.5
5 26715 816.5 8715 861.5
Mid Range 1.4/3/5/10 26740 819 8740 864
1.4 26783 823.3 8783 868.3
High Range 3 26775 822.5 8775 867.5
5 26765 821.5 8765 866.5
3. Table for Filed Antenna:
Brand Model Name Antenna Type Connector Gain (dBi) Note
External 5G )
QUECTEL Dipole SMA Male 0.3 LTE Band 26
Antenna

Note: The antenna gain is provided by the manufacturer.
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3.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

LTE BAND 26 MODE
Available Channel .
Test Item Channel Tested Channel Bandwidth Modulation Mode
o 26697 to 26783 | 26697, 26740, 26783 | 1.4MHz QPSK, 160AM 1RB/3RB/6RB
Posvtg;*é 26705 to 26775 | 26705, 26740, 26775 |  3MHz QPSK, 16QAM 1RB/SRB/15RB
S | 26715 to 26765 | 26715, 26740, 26765 | 5MHz QPSK, 160AM __ |IRB/12RB/25RB
26740 26740 10MHz OPSK, 160AM | IRB/25RB/50RB
26697 to 26783 | 26697, 26740, 26783 | 1.AMHz QPSK, 16QAM 6RB
Occupied | 26705 to 26775 | 26705, 26740, 26775 | 3MHz QPSK, 16QAM 15RB
Bandwidth | 26715 to 26765 | 26715, 26740, 26765 | 5MHz QPSK, 16QAM 25RB
26740 26740 10MHz QPSK, 16QAM 50RB
Conducted | 26697 to 26783 26740 1.AMHz QPSK 1RB
Spurious | 26705 to 26775 26740 5MHz QPSK 1RB
Emissions | 26715 to 26765 26740 10MHz QPSK 1RB
Radiated | 26697 to 26783 26740 1.4AMHz QPSK 1RB
Spurious | 26705 to 26775 26740 5MHz QPSK 1RB
Emissions | 26715 to 26765 26740 10MHz QPSK 1RB
26697 to 26783 26697, 26783 1.4MHz QPSK égg
26705 to 26775 26705, 26775 3MHz QPSK 115%'38
Mask
26715 to 26765 26715, 26765 5MHz QPSK 2151?3
26740 26740 10MHz QPSK sloRRBB
ooy T | 20697 10 26783 | 26697, 26740, 26783 | 1.AMHz QPSK, 160AM 1RB
A\‘f:ra 2 26705 to 26775 | 26705, 26740, 26775 | 3MHz QPSK, 16QAM 1RB
Raﬂg 26715 t0 26765 | 26715, 26740, 26765 | 5MHZ QPSK, 160AM 1RB
26740 26740 10MHz QPSK, 160AM 1RB
Frequency | 56215 10 26765 26740 10MHz QPSK 50RB
Stability
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3.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED

Report No.: BTL-FCCP-11-2502H027

EUT

Aﬁpter

AC100-240W

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support

units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
A Adapter Keyu Power Supply | KA1801A-0503000DE- -
Item Cable Type Shielded Type Ferrite Core Length
1 DC Cable NO NO 1.2m
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4. TEST RESULT
4.1 OUTPUT POWER MEASUREMENT

4.1.1 LIMIT
Mobile / Portable stations are limited to 100 watts e.r.p.

4.1.2 TEST PROCEDURE
The testing follows FCC KDB 971168 v03r01 Section 5.0 or ANSI C63.26-2015 Section 5.2.

ERP:
EIRP= Output Power + Antenan gain
ERP = EIPR - 2.15dBi.

Output Power:

The EUT was set up for the maximum power with GSM, GPRS, EDGE, WCDMA, CDMA, and LTE link
data modulation and link up with simulator. Set the EUT to transmit under low, middle and high channel
and record the power level shown on simulator.

4.1.3 TESTSETUP LAYOUT
Output Power Measurement

= o

System Simulator EUT

4.1.4 TEST DEVIATION

No deviation.

4,15 TEST RESULTS
Please refer to the APPENDIX A.
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4.2 OCCUPIED BANDWIDTH MEASUREMENT

4.2.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4.0 or ANSI C63.26-2015 Section 5.4.

1. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB
bandwidth.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. RBW=(1% ~ 5%)*EBW
VBW=3* RBW

4. Set spectrum analyzer with RMS detector.

4.2.2 TEST SETUP LAYOUT

Spectrum Analayzer :l o

Power - -

Spiitter EUT
Communication simulator

4.2.3 TEST DEVIATION

No deviation

4.2.4 TEST RESULTS
Please refer to the APPENDIX B.
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4.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

4.3.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

4.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.0 or ANSI C63.26-2015 Section 5.7.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%
EBW in the 1MHz band immediately outside and adjacent to the band edge.

3. Set spectrum analyzer with Peak or RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency

band.

4.3.3 TESTSETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Spiitter

a B

Communication simulator

4.3.4 TESTDEVIATION

No deviation.

4.3.5 TEST RESULTS
Please refer to the APPENDIX C.
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4.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

4.4.1 LIMIT

The power of any emission outside of theauthorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factorof at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

E (dBuV/m) = EIRP (dBm) - 20 log D + 104.8; where D is the measurement distance in meters. The
emission limit equal to 82.26dBuV/m.

4.4.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2 or ANSI C63.26-2015 Section 5.5.

1.

The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

Start the test, rotate the table 360° to find the worst Angle, maintain the worst Angle, raise the
antenna to 1-4m to find the worst height, maintain the worst height, then rotate the table to
determine the final worst Angle, grab the spectrum diagram.

EUT shall be placed in accordance with X,Y,Z as required by Figure 5 in ANSI C63.26.
Repeat Step 5 above to find the worst placement. Test all bands according to the worst
placement.

Then EIRP is then converted to field strength as follows in Equation

E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far
field region) in m.The emission limit equal to 82.26dBuV/m or 70.26dBuV/m or 55.26dBpV/m.
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4.4.3 TEST SETUP LAYOUT

Below 30MHz

Communications
Test Set

Ground Plane

Receiver

30MHz to 1000MHz

ICI.E m
Ground Plane

Cummunicatiuns' =} iver L
Test Set ecelve Amp

Page 16 of 55




3L

Report No.: BTL-FCCP-11-2502H027

Above 1GHz

¢a.am

Ground Plane

Communications
Test Set

Receiver

Armp,

4.4.4 TESTDEVIATION

No deviation.

445 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX D.

4.4.6 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX E.

4.4.7 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX F.
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4.5 MASK MEASUREMENTS

45.1 LIMIT

According to FCC part 90.691 shall be tested the emission mask. For any frequency removed from the EA
licensee’s frequency block by up to and including 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 116 Log10(f/6.1) decibels or 50+10Log10(P) decibels or
80 decibels, whichever is the lesser attenuation, where f is the frequency removed from the center of the
outer channel in the block in kilohertz and where f is greater than 12.5 kHz. For any frequency removed from
the EA licensee's frequency block greater than 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 43 + 10Log10(P) decibels or 80 decibels, whichever is
the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

4.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.0 or ANSI C63.26-2015 Section 5.7.

1. All measurements were done at low and high operational frequency range.

2. Set RBW=1% of 26dBc bandwidth, VBW=3 X RBW, detector=RMS, Sweep time = Auto.
For Section 90.691(a) compliance testing, use RBW = 300 Hz for offsets less than 37.5 kHz fr
om a channel edge; RBW = 100 kHz for offsets greater than 37.5 kHz is allowed.

3. Record the max trace plot into the test report.

45.3 TESTSETUP LAYOUT

Spectrum Analayzer :l o

Power - -

Spiitter EUT
Communication simulator

4.5.4 TESTDEVIATION

No deviation.

455 TEST RESULTS
Please refer to the APPENDIX G.
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4.6 PEAK TO AVERAGE RATIO MEASUREMENT

4.6.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

4.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7 or ANSI C63.26-2015 Section 5.2.6.
1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;

3. Record the maximum PAPR level associated with a probability of 0.1%.

4.6.3 TEST SETUP LAYOUT

Spectrum Analayzer :l l
Power - -
Spiitter

a B

Communication simulator

4.6.4 TEST DEVIATION

No deviation.

4.6.5 TEST RESULTS
Please refer to the APPENDIX H.
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4.7 FREQUENCY STABILITY MEASUREMENT

4.7.1 LIMIT
+1.5 ppm is for base and fixed station. £2.5 ppm is for mobile station.

4.7.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 9.0 or ANSI C63.26-2015 Section 5.6.

1. Deviceis placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

2. EUT is connected the external power supply to control the DC input power. The test voltage range is
from minimum to maximum working voltage. Each step shall be record the frequency error rate.

3. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the
+0.5°C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider
the EUT could be test under the stability condition.

4. The frequency error was recorded frequency error from the communication simulator.

4.7.3 TESTSETUP LAYOUT

=

Communication simulator

=

Power Supply

4.7.4 TESTDEVIATION

No deviation.

4.7.5 TEST RESULTS
Please refer to the APPENDIX I.
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4. LIST OF MEASUREMENT EQUIPMENTS

Radiated Emissions - 9 kHz to 30 MHz
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Active Loop Antenna Schwarzbeck FMZB 1513-60 00025 Mar. 01, 2026
2 MXE EMI Receiver Keysight N9O038A MY59050118 Jun. 28, 2025
EMC EMCCFD400-N
3 Cable INSTRUMENT M-NM-3000 N/A Jun. 06, 2025
EMC EMCCFD400-N
4 Cable INSTRUMENT M-NM-7000 N/A Jun. 06, 2025
EZ-EMC
5 Measurement Software Farad Ver NB-03A1-01 N/A N/A
6 Wideband Radio RE&S CWM 500 104462 Jun. 28, 2025
Communication Tester
. 9*6*6
7 966 Chamber room Tai He (NSA&VSWR) N/A Jun. 06, 2025
Radiated Emissions - 30 MHz to 1 GHz
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
T”'O%'Bmadba”d Schwarzbeck VULB9168 01269 May 18, 2025
ntenna
2 Attenuator EMCI EMCI-N-6-06 AN-N0697 May 18, 2025
3 MXE EMI Receiver Keysight N9038A MY59050118 Jun. 28, 2025
. EMC
4 Preamplifier INSTRUMENT EMCO001330 980825 Jan. 10, 2026
EMC EMCCFD400-NM-N
5 Cable INSTRUMENT M-2500 N/A Jun. 06, 2025
EMC EMCCFD400-NM-N
6 Cable INSTRUMENT M-7000 N/A Jun. 06, 2025
EMC EMCCFD400-NM-N
7 Cable INSTRUMENT M-3000 N/A Jun. 06, 2025
EZ-EMC
8 |Measurement Software Farad Ver.NB-03A1-01 N/A N/A
g | . Wideband Radio RE&S CWM 500 104462 Jun. 28, 2025
Communication Tester
. 9*6*6
10 966 Chamber room Tai He (NSAGVSWR) N/A Jun. 06, 2025
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Radiated Emissions - Above 1 GHz
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 |MXE EMI Receiver Keysight N9038A MY59050118 Jun. 28, 2025
Measurement EZ-EMC
2 Software Farad Ver.NB-03A1-01 N/A N/A
- EMC
3 Preamplifier INSTRUMENT EMC118A45SE 980739 Jan. 11, 2026
EMC EMC104-SM-SM-1
4 Cable INSTRUMENT 0000 N/A Dec. 09, 2025
EMC EMC104-SM-SM-3
5 Cable INSTRUMENT 000 N/A Dec. 09, 2025
EMC EMC104-SM-SM-1
6 Cable INSTRUMENT 000 N/A Dec. 09, 2025
Double Ridged
7 Broadband Horn RF SPIN DRH18-E 210106A18E Jul. 17, 2025
Antenna
8 | Band Reject Filter COM-MW ZHPF%'O'Y';%O%O 7213127 Jun. 28, 2025
Wideband Radio
9 Communication R&S CWM 500 104462 Jun. 28, 2025
Tester
10 | Band Reject Filter COM-MW ZHPngC_fggo'lso 7213126 Jun. 28, 2025
- EMC
11 Preamplifier INSTRUMENT EMC184045SE 980793 Jan. 10, 2026
12 | Broad-Band Hom | g0 heck BBHA9170 01046 Jul. 22, 2025
Antenna
RWLP50-3.6A-2.92
13 Cable RegalWay M2.92M-6M 20241119-001 Nov. 26, 2025
RWLP50-3.6A-2.92
14 Cable RegalWay M2.92M-0.8M 20241119-001 Nov. 26, 2025
. 9*6*6
15 |966 Chamber room Tai He (NSAGVSWR) N/A Jun. 06, 2025
Conducted Measurement
Item Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Wideband Radio R&S CWM 500 165848 Jan. 10, 2026
Communication Tester
2 MXA Signal Analyzer | KEYSIGHT N9020A MY52091060 Jan. 11, 2026
3 Temperature Chamber ESPEC SU-242 93018777 Jun. 28, 2025
4 DC power supply UNI-T UDP6721 AWP7224050018 Jan. 10, 2026

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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5. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz

AU ////////// /) /}!/!
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Radiated Emissions Test Photos

30 MHz to 1 GHz
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3LL

Radiated Emissions Test Photos

Above 1 GHz

Ty
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CH26697 | CH26740 | CH26783
Bandwidth | Modulation | RB size | RB offset ERP
814.7MHz | 819MHz | 823.3MHz
1 0 23.22 23.16 22.94 21.37 | 21.31 | 21.09
1 2 23.18 23.20 23.30 21.33 | 21.35 | 21.45
1 5 23.21 23.12 23.21 21.36 | 21.27 | 21.36
QPSK 3 0 23.23 23.10 23.20 21.38 | 21.25 | 21.35
3 1 23.23 23.25 23.23 21.38 | 21.40 | 21.38
3 2 23.17 23.30 23.17 21.32 | 2145 | 21.32
6 0 22.25 22.18 22.25 20.40 | 20.33 | 20.40
1.4MHz
1 0 22.34 21.99 22.25 20.49 | 20.14 | 20.40
1 2 22.30 22.01 22.32 20.45 | 20.16 | 20.47
1 5 22.34 21.94 22.29 20.49 | 20.09 | 20.44
16QAM 3 0 22.40 21.83 22.42 20.55 | 19.98 | 20.57
3 1 22.56 21.80 22.45 20.71 | 19.95 | 20.60
3 2 22.43 22.03 22.40 20.58 | 20.18 | 20.55
6 0 21.34 20.94 21.20 19.49 | 19.09 | 19.35
CH26705 | CH26740 | CH26775
Bandwidth | Modulation | RB size | RB offset ERP
815.5MHz | 819MHz | 822.5MHz
1 0 23.06 23.11 23.00 21.21 | 21.26 | 21.15
1 7 23.48 23.14 23.57 21.63 | 21.29 | 21.72
1 14 23.25 23.07 23.42 21.40 | 21.22 | 21.57
QPSK 8 0 22.28 22.27 22.25 20.43 | 20.42 | 20.40
8 4 22.26 22.24 22.23 20.41 | 20.39 | 20.38
8 7 22.29 22.26 22.32 20.44 | 20.41 | 20.47
15 0 22.25 22.16 22.26 20.40 | 20.31 | 20.41
SMAz 1 0 22.28 22.02 21.98 20.43 | 20.17 | 20.13
1 7 22.52 22.14 22.44 20.67 | 20.29 | 20.59
1 14 21.94 21.95 22.23 20.09 | 20.10 | 20.38
16QAM 8 0 21.37 21.19 21.65 19.52 | 19.34 | 19.80
8 4 21.43 21.19 21.58 19.58 | 19.34 | 19.73
8 7 21.37 21.09 21.64 19.52 | 19.24 | 19.79
15 0 21.29 21.02 21.21 19.44 | 19.17 | 19.36
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CH26715 | CH26740 | CH26765
Bandwidth | Modulation | RB size | RB offset ERP
816.5MHz | 819MHz | 821.5MHz
1 0 22.89 22.91 23.02 21.04 | 21.06 | 21.17
1 13 23.01 23.00 23.25 21.16 | 21.15 | 21.40
1 24 22.68 22.92 23.01 20.83 | 21.07 | 21.16
QPSK 12 0 22.22 22.22 22.16 20.37 | 20.37 | 20.31
12 6 22.21 22.28 22.26 20.36 | 20.43 | 20.41
12 11 22.35 22.33 22.33 20.50 | 20.48 | 20.48
25 0 22.25 22.23 22.20 20.40 | 20.38 | 20.35
oMz 1 0 21.93 21.98 21.77 20.08 | 20.13 | 19.92
1 13 22.25 21.96 22.14 20.40 | 20.11 | 20.29
1 24 21.72 21.72 21.62 19.87 | 19.87 | 19.77
16QAM 12 0 21.22 21.32 21.17 19.37 | 19.47 | 19.32
12 6 21.20 21.37 21.02 19.35 | 19.52 | 19.17
12 11 21.21 21.43 20.99 19.36 | 19.58 | 19.14
25 0 21.27 21.06 21.31 19.42 | 19.21 | 19.46
- CH26740 -
Bandwidth | Modulation | RB size | RB offset ERP
- 819MHz -

1 0 - 23.19 - - 21.34 -

1 25 - 23.37 - - 21.52 -

1 49 - 23.07 - - 21.22 -

QPSK 25 0 - 22.24 - - 20.39 -

25 13 - 22.24 - - 20.39 -

25 25 - 22.27 - - 20.42 -

50 0 - 22.26 - - 20.41 -

10MHz

1 0 - 22.38 - - 20.53 -

1 25 - 22.29 - - 20.44 -

1 49 - 21.62 - - 19.77 -

16QAM 25 0 - 21.23 - - 19.38 -

25 13 - 21.43 - - 19.58 -

25 25 - 21.46 - - 19.61 -

50 0 - 21.33 - - 19.48 -
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LTE Band 26_1.4MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

26697 814.7

1.0888 1.0902

1.275 1.276

26740 819

1.0910 1.0895

1.284 1.292

26783 823.3

1.1006 1.0966

1.296 1.298

Spectrum Plot

QPSK-26697

QPSK-26740

GanterFraa: 14 700500 ke
un AvaiHeld 10

Trig Frea

FVEW 82 Kz
Occupled Bandwidth
1.0888 MHz

2.420 kHz

Tatal Power 30.0 dBm

Transmit Freq Emer % of OBW Pawer

x dB Bandwidth 1.275MHz  xdB 26,00 dB

— I —

98.00%

Camier Frea: 13 300500 M
Trig FrasRun  Avgield 010

Genter Freq
91470000 i

#VBW B2kHZ

Occupled Bandwidth Total Power 29.8 dBm
1.0910 MHz
Transmit Freq Error 2438 kHz

x dB Bandwidth

% of OBW Power  09.00 %

1284 MHz  xdB 26,00 dB

Center Freq
18 p0ceen wii]

QPSK-26783

Camter Frea: £23300500 Wi Racia su e
Trig FraeRun  AwglHed>1010

Aeromend
Ref 30.00 dBm___

Center Freq
23 30000 i

#VBW 82Kz
Occupied Bandwidth
1.1006 MHz

857 He

Total Power 2.8 dBm

Transmit Freq Eror

x d8 Bandwidth

% of OBW Power  89.00 %

1206 MHz  xdB -26.00 d8

= O

16QAM-26783

16QAM-26697

GaniarFraa: +14 700500 W
Tk Froa Run

v
Avaibeld 10

#VEW 82 kHz
Occupied Bandwidth Total Power
1.0902 MHz

802 He

20.0 dBm

Transmit Freq Emer

% of OBW Pawer
1.276MHz  xdB

98.00%

x 4B Bandwidth 26,00 dB

Rt sus e

16QAM-26740

Camier Frea: 13 300500 M
Trig FrasRun  Avgield 010

CenterFreq
14700600 i

#VBW B2 kHz
Occupied Bandwidth Total Power
1.0895 MHz

1,488 kHz

201 dBm

Transmit Freq Emer

%, of DBW Pawer
1202MHz  xdB

98.00%

x 4B Bandwidth 26,00 dB

centerFreq
19.000000 M|

Racia su e

Camter Frea: £23300500 Wi
Avglbald 1010

Tig Frasun

centerFreq
23 300000 M|

#VBW B2 kHz
Occupied Bandwidth Total Power
1.0966 MHz

88 He

28,8 dBm

Transmit Freq Eror

x d8 Bandwidth

5 of OBW Power
1208MHz  xdB

80.00 %
-26.00 d8
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LTE Band 26_3MHz

99% Occupied Bandwidth 26dB Bandwidth
(MHz) (MHz)

QPSK 16QAM QPSK 16QAM

26705 815.5 2.6991 2.6968 2.987 2.962

Frequency

Channel (MH2)

26740 819 2.6995 2.6939 2.976 2.998

26775 822.5 2.6976 2.6965 2.975 2.974

Spectrum Plot
QPSK-26705 QPSK-26740 QPSK-26775

Rt sus Hana

so0seg e Rt sus Hare o 00 MHz o o
Avaibeld 10

15 300500 M
T

Genter Freq CenterFreq 1 e v e P Center Freq

Occupled Bandwidth
2.6991 M

Occupled Bandwidth ‘otal Powor 0. Occupied Bandwidth o or 30.6 dBm
2.6995 MH. 2.6976 MHz
542Hz %ol OBWPower  89.00 %

26,00 dB 26,00 dB d ] 2975MHz  xdB -26.00 d8

16QAM-26705 16QAM-2674 16QAM-2677

- 113500500 Mz Radl Sos-tione.
un AvaiHeld 10

sw0s0a i
o Al

CenterFreq

centerFreq CenterFreq
815500000 Wi =

19.000000 M| ! 22 500000 Wi

Occupied Bandwidth

Occupied Bandwidth ‘otal Power Occupied Bandwidth
2.6939 MHz 2.6965 MHz
rror = 2354 kHz
2874 MHz

2.6968 MHz
rro: 785 Hz
2.062 Mz
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LTE Band 26_5MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

26715 816.5

4.4882 4.4885

4.927 4.950

26740 819

4.5030 4.4848

4.975 4,953

26765

821.5

4.4956 4.4973

4.989 4971

Spectrum Plot

QPSK-26715

QPSK-26740

so0seq e
Avaibeld 10

Occupled Bandwidth
4.4882 MHz
rror 526 Hz

4.927 MHz 26,00 dB

Ratia sex: Nena

15 300500 M
T

Genter Freq
91850900 Wi

Occupled Bandwidth otal Power 0.
4.5030 MHz
164 He 00.00 %

4975 MHz 26,00 dB

Rt sus Hare

Center Freq
18 p0ceen wii]

QPSK-26765

sw0s0a s Raaia s
Avglbald 1010

Center Freq

Occupied Bandwidth
4.4956 MHz
80.00 %
-26.00 48

= O

16QAM-2674

16QAM-26715

16QAM-26765

so0seq e
Avaibeld 10

20.8 dBm

Occupied Bandwidth

4.4885 MHz
e -2.308 kHz 00.00 %

2.950 Mz 26,00 dB

15 300500 M
T

CenterFreq
318500000 i

Occupied Bandwidth 29.8 dBm

4.4848 MHz
rror 98.00%
26,00 dB

Ratia sex N

centerFreq
19.000000 M|

0000 st Ratio Soz Name
n o Al

centerFreq
21 500000 M|

20,8 dBm

Occupied Bandwidth
4.4973 MHz

787 He

80.00 %

4571 MHz -26.00 d8
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LTE Band 26_10MHz
. 99% Occupied Bandwidth 26dB Bandwidth
requency
MH
Channel (MH2) (MHz) (MHz)
QPSK 16QAM QPSK 16QAM
26740 819 8.9624 8.9460 9.811 9.852
Spectrum Plot

QPSK-26740 16QAM-26740 -

Occupied Bandwidth 304 dBm

& - width
8.9624 MHz 8.9460 MHz

BAIZKHz % W Pawer g or 1388kHz %ol OBW Power  80.00 %

2B MHz  x 26,00 ¢ X ] 9852 MHz  xdB -26.00 &
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LTE Band 26_1.4MHz_CH26740 Spectrum Plot

Start 30 MHz
#Res BV 1.0 Wiz

FVBW 3.0 Mz

ectrum Plot

Contor Fraq 4110000000 GHz

LTE Band 26_5MHz_CH26740 Sp

SVBW 3.0 MHz

centerFreq
4410200008 Gz}

‘stantFreq|
3000600 2|

Start 30 MHz
#Res BV 1.0 Wiz

FVBW 3.0 Mz

Page 35 of 55




y ____J
3 L L Report No.: BTL-FCCP-11-2502H027

APPENDIX D - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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Test Mode : |[TX Mode ‘ ‘Test Mode : |TX Mode

Ant 0° Ant 0°

500 davn
150 50
o n
T 130
120 i
0 110
100 100
bl 90
an ;( a0
m mn I
s 2 1]
50 % 3 . 1
o b
“
» & %
2
»
2
i 0
0
KT [MHz) 0150 o150 5 77 5 S0.00
Reading Correct Measure-
imit Margin Reading Correct Measure-
No. Mk Freq. Level  Facior  ment 9 No. Mk. Freq. Level  Factor ment Limit Margin
MHz dBuV dB dBuVim dBuVim dB8 Detector  Comment
MHz dBuV dB dBuVim dBuVim dB Detector  Comment
7 00100 5086 2063 7139 12760 5621 peak B ey
§ Z?zz iglﬁ ig;: ::ig 1;:; ﬁgj; pea: B 30156 1630 2009 3639 6954 3315 peak
- . pes 3 209553 1705 2078 3873 €954 3081 peak
Ant 90° Ant 90°
1600 dBuv/m 1600 dBuYIm
150 150
10 140
130 130
120 120
1|n\ 110
100 100
3 0
an 80
E ™ I
& “
50 % 3 )
1
40 4n ® )2( i
2 0
2 w
10 n
0 oo
woos CTE] wiw wis s ey 5 o
Readng Correcl Measure- Reading Correct Measure
No. Mk. Freq.  Level Factor  ment Limit  Margin No. Mk. Freq.  Level Factor ~ ment  Limit Margin
MHz dBuV dB dBuV/m dBuVim dB Detector ~ Comment MHz dBuv a8 dBuvim dBuvim a8 Detector Comment
T * 00100 4853 2053 6906 12760 5854 peak T+ 06873 2162 1999 4151 7086 2935 peak
B 00300 3178 2013 6191 11806 -66.15 peak 2 65080 1695 2034 3729 6951 3225 peak
3 01228 2647 2008 4655 10582 -5927 peak 3 270747 1716 2103 3825 6354 3129 peak
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APPENDIX E - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1000MHZ)
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Test Mode : [LTE Band 26_TX CH26740_1.4MHz ‘ ‘Test Mode : |LTE Band 26_TX CH26740_1.4MHz

Vertical Horizontal
1300w 100 v
2 120
m o
00 10
o "
w =
™ a
& &
» : 3 5 5 | 5 5
© g 2 2 o . ; 4 H
» a
» x
100 0o
20.000 12700 224.00 221.0 418.00 515.00 £12.00 800 B06.00 1000.00 MHz 30000 127.00 224.00 n.w 418.00 515.00 612.00 08.00 80600 1000.00 MHz
Reading Correct Measure- B Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment imit  Margin No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB’ dBuVim  dBuVim dB Detector Comment MHz dBuV dB dBuv/m  dBuVim dB Detector ~ Comment
1 513400 3741  -158 3583 8230 -4647 peak 1 51.8250 3460 159 3301 6230 4929 peak
2 1638600 3643  -133 3510 8230 -4720 peak 2 1696800 3551  -1B4 3397 8230 4833 peak
3 4650450 3485 384 3869 6230 4361 peak 3 4034500 3560 202 3762 8230 4468 peak
2 6925100 3695 B854 4549 8230 3681 peak 4 5164550 3560 479 4039 6230 4191 peak
5 8637150 3662 1084 4746 8230 3484 peak 5 6837800 3677 842 4519 8230 3711 peak
B ° 0600300 3520 1221 4750 8230 -3480 peak 6 * 8646850 3742 1085 4827 6230 -3403 peak

Test Mode : |[LTE Band 26_TX CH26740_5MHz

| [Test Mode : |LTE Band 26_TX CH26740_5MHz

1300 dBuv/m 130.0  dBuvim
e 120
o i
o 100
0 30
%0 B0
o 70
&0 60
50 6
3 i * » ; ; A
o, ; 40 El *
* E % E 1
30 30 *
n 2
100 100
30.000 127,00 22400 32100 418.00 515.00 612.00 705.00 $06.00 1000.00 MHz 30000 127.00 200 32100 A1z00 51500 &12.00 708,00 0600 100000 MHz
Reading Corect Measure- Reading Correct Measure-
Ne. Mk. Freq. Level  Factor ment Limit Margin No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin
MHz dBuv a8 dBuvim  dBuVim a8 Detector ~ Comment MHz dBuV dB dBuVim  dBuVim dB Detector  Comment
1 503700 3697 155 3542 8230 4688 peak 1 508550 3530 156 3374 8230 4856 peak
2 1706500 3486  -162 3324 6230 4906 peak 2 1594950 3482  -119 3363 8230 -4867 peak
3 4475850 3469 350 3819 8230 4411 peak 3 4141200 3588 237 3825 8230 4405 peak
4 6100600 3590 725 4315 8230 -39.15 peak 4 5765950 3718 6.34 4352 8230 3878 peak
5 7628350 3563 998 4561 8230 3669 peak 5 7172450 3707 903 4610 8230 3620 peak
® - 9670200 3534 1221 4755 8230 3475 peak € - 9456800 3792 1208 5000 8230 3230 peak
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Test Mode : [LTE Band 26_TX CH26740_10MHz ‘ ‘Test Mode : |LTE Band 26_TX CH26740_10MHz

1o dmam 10 @oe
» T
- "
» i
‘ H & % &
4 o H
wly 5 -
2 * » x b
©
»
=
B . e e
T SR RE SRE e Twe e -
Reading Correct Measure-
Reading Gorrect Measure- No. Mk, Fi L Limit ~ M:
. evel Factor ment mi largin
No. Mk. Freq. Level  Factor ment Limit Margin i
MHz dBuV dB dBuV/m dBuVim dB Detector  Comment
MHz dBuV dB dBuVim dBuVim dB Detector Comment

1585250 3429 -120 3309 8230 4921 peak
359.8000 3476 074 3550 8230 -4680 peak
4631050 3491 380 3871 8230 -4359 peak
658 5600 3635 8.09 44.44 8230 -3786 peak
* 8651700 4050 1085 5135 8230 -3095 peak
914 6400 3560 1148 47.08 8230 -3522 peak

1 51.3400 3894 -158 3736 8230 -4494 peak
2 155.1300 3490 -123 3367 8230 -4863 peak
3 391.8100 3588 172 3760 8230 4470 peak
4 619.2750 36.30 743 4373 8230 -3857 peak
5
6

7565300 3659 9.89 4648 8230 -3582 peak
* 9418000 3577 12.01 4778 8230 3452 peak

| | | wl o] =
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APPENDIX F - RADIATED SPURIOUS EMISSIONS (ABOVE
1000MHZ)
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Test Mode : [LTE Band 26_TX CH26740_1.4MHz ‘ ‘Test Mode : |LTE Band 26_TX CH26740_1.4MHz

Vertical Horizontal

100 dBuwm 1300 dBuvsm
k) 10
1o ™
i) ™
» "
80 80
™ w
) )
50 50 4
LK L
) "
B E)
) 2
100 0o
000000 10000 280000 S/ULUD  AGUOOU  S5000D  GAUDOD 730000 820000 000000 MHz 000000 190000 200000 0000 ASULO0  SSO000  GAUOOD 7000 620000 000000 Mz
Reading Correct Measure- Reading Corect Measure— |~
No. Mk.  Freq. Level Factor  ment Limit  Margin No. Mk Freq Level Factor ~ ment imit largin
MHz dBuv dB dBu¥/im  dBuVim  dB  Deteclor Comment MHz dBuV dB dBuVim  dBuVim  dB  Defector Comment
1% 1639.000 5133 -5.46 4587 8230 -3643 peak

1 1639.000 50.00 546 4454 8230 -3776 peak
2 * 2453500 4941 -333 4608 8230 -3622 peak

Test Mode : |LTE Band 26_TX CH26740_5M | [Test Mode : |LTE Band 26_TX CH26740_5M

Vertical Horizontal

130 dBuwm

O v
e -
i ™
i 10
w =
= =
™ n
© w0
= . R B
x x 1
© w0 ]
B 5
2 2
00 00
1000000 130000 Z800.00 370000 40000 50000 GHO0G0 70000 820000 TG00 GOz U0 TON0) Z00W0 SOLG0  AWULU0  SWONU  GAOUNV 700N 620000 OO HHz
Readng Corect Measure- Reading Corect Measure-
No. Mk. Freq. Level  Factor ~ment  Limit Margin No. Mk. Freq. Level  Facor ment  Limit Margin
MHz dBuV dB dBuVim dBuVim dB Detector Comment MHz. dBuV d8 dBuVim dBuVim d8 Detector  Comment
T ° 1634500 4621  B47 4074 8230 4156 peak

1 1634 500 5003 547 44 56 8230 -3774 peak
2 % 2449000 4938 -3.34 46.04 8230 -36.26 peak
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|Test Mode : |LTE Band 26_TX CH26740_10MHz | |TestMode : |LTE Band 26_TX CH26740_10MHz

Vertical Horizontal

0 wan 100w
- 2

o o

™ m

w »

w ®

n n

w @

w =

w b F w|

» »

» »

00 100

00000 190000 90000  S/00U0  4R0000 550000  GAUDOD 70008 620000 TODUD.00 Mz 1000000 90000 90000 370000 AG0000 550000 GH00OW 730000 20000 T0000.00 Mz
No Mk Freq Lovel” Bacer o mewt Lt Margin No Wk Freq | ioopd Comecl MSIWE |imt  Mergin

MHz dBuV dB dBuVim dBuVim dB Detector ~Comment Wiz dBuv @B dBuvim "aBuvim a8 Detector  Comment
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Report No.: BTL-FCCP-11-2502H027

LTE Band 26_1.4MHz

1RB#0

1RB#5

Channel

26697 Channel

26783

Keysight Spectram Anabyzer - Spectram Emission Mask

700000 MHz
IFGaln:Low

Center Freq 8

Ref Offset 46 dB
Ref 25.0 dBm

Lt

Center 814.7 MHz
Total Power Ref 1.4 MHz

Freq

Freq: 814.700000 MHz

Free Run Avg: 100.00% of 10
: 30 dB

dBm

=@ Keysight Spectram Analyzer - Spectram Emission Mask

ter Freq 823.300000 MHz
IFGain:Low

0814140 M HaraL, 2025
Radio Std: None .

Radio Device: BTS

Ref Offset 46 dB
Ref 25.0 dBm

Center Freq
814700000 MHz

Wil vy

Span 6 MHz

14 MHz

STATUS.

e Trig: Free Run

09:18:52 84 Mar 31, 2025

Radio Std: None Frequency

Center Freq: 823.300000 MHz.
Avg: 100.00% of 10

#Atten: 30 dB Radio Device: BTS

Channel

26697 Channel

26783

Keysight Spectram Anabyzer - Spectram Emission Mask

700000 MHz
IFGaln:Low

Center Freq 8

Ref Offset 46 dB
Ref 25.0 dBm

AR
RTPLY,

' vr“’"ﬁl‘ﬁ‘

Center 814.7 MHz

Total Power Ref 1949dBm/ 1.4 MHz

Freq: 814.700000 MHz
ree Run

Avg: 100.00% of 10

=l Keysight Spectrum Anshyzer - Spectram Emission Mazk

ter Freq 823.300000 MHz
IFGain:Low

09:16:23 84 Mar31, 2025
Radio Std: None 9

Radio Device: BTS

Ref Offset 46 dB
Ref 25.0 dBm

Center Freq
814700000 MHz

W

A

14 MHz

STATUS.

09:20:55 84 Mar 31, 2025

Radio Std: None Frequency

Freq: 823.300000 MHz.
Free Run Avg: 100.00% of 10

#Atten: 30 dB Radio Device: BTS

Center Freq
823300000 MHz|

Span 6 MHz
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LTE Band 26_3MHz

1RB#0

1RB#14

Channel

26705

Channel

Keysight Spectram Anabyzer - Spectram Emission Mask

Center Freq 815.500000 MHz

IFGain:Low

Ref Offset 46 dB
Ref 25.0 dBm

¥ -wﬁr.'ﬂ"lrm’".v'*~\~'"""""""‘h"“'*J )

Center 815.5 MHz
3MHz

Total Power Ref 2062 dBm /

dBc

N 09:23:19 84 Mar31, 2025
Center Freq: 815.500000 MHz Radio Std: Non
Trig: Free Run Avg: 100.00% of 10

8 Radio Device: BTS

it

W, J

|
|
S o

f
b "',H‘,"IL

-

Span 10 MHz

ALim(dB) dBm dBc

STATUS.

== Keysight Spectram Analyzer - Spectram Emission Mask

. ter Freq 822.500000 MHz
IFGainiLow

or Freq: 822.500000 MHz

Free Run Avg: 100.00% of 10
: 30 dB Radio Device: BTS

Ref Offset 46 dB

Ref 25.0 dBm

Center Freq
815500000 MHz

T

4y o
g O N o

l Bl ""’*“‘"‘\"MN;,\

Wy
Pty

Center 822.5 MHz

m(dB)
0Hz )

dBm
)

-

—)
)
)

Already in Single, press Restart 1 initiale a new sweep or sequence 5

Frequency

15RB#0

Keysight Spectrum Anshyzer - Spectrum Emission Mask =R Keysight Spectrum Anshyzer - Spectrum Emission Mask. o | & el
N 09:25:59 3 Mar31, 2025 N 09:29:31 M4 Mar31, 2025
Center Freq 815.500000 MHz req: 815.500000 MHz Radio Std: Non 9 ter Freq 822.500000 MHz Freq: £22.500000 MHz AL
- e Run Avg: 100.00% of 10 =1 e Run Avg: 100.00% of 10
IFGaln:Low tten: 30 4B Radic Device: BTS IFGain:Low : 30 dB Radio Device: BTS
Ref Offset 4.6 dB Ref Offset 4.6 dB
Ref 25.0 dBm Ref 25.0 dBm
Center Freq| Center Freq
815500000 MH: . 822500000 MH;
a _-wt..r.\.\\-;;'n.&k\»,l.wu.rmw-ir-‘ ?
f I
L.
A Il RN
P W | Y R
e l
Center 815.5 MHz Span 10 MHz CF Step
1.000000 MHz

19.79 dBm / 3MHz

Total Power Ref

STATUS.

1954 dBm / 3 MHz

FreqOffset ;s -
0Hz )

dBm
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LTE Band 26_5MHz

1RB#0

1RB#24

Channel 26715 Channel

26765

Keysight Spectram Analyzer - Spectram Emission Mask

ter Freq 821.500000 MHz
IFGain:Low

Keysight Spectram Anabyzer - Spectram Emission Mask T
Freq: 816.500000 MHz.

E 05:31:36 A4 Mar31, 2025
C
Center Freq 816.500000 MHz . ST v 100.00% of 10

Radio Std: None q
IFGain:Low #Atten: 30 dB

Radio Device: BTS

Ref Offset 46 dB
Ref 25.0 dBm

Ref Offset 46 dB
Ref 25.0 dBm

Center Freq
816500000 MHz

"
\-u.nli-'-lu.‘.dﬂw“} "\'{h

|
h ¥
et il ¥ 2

[“‘M‘f‘r‘uﬁh" MU\'

Yoy

Center 816.5 MHz Span 15 MHz

Total Power Ref 2041 d

STaTus Iready in Single, pre:

09:34:51 84 Mard1, 2025

Radio Std: None Frequency

r Freq: 621.500000 MHz

ree Run

ig: Avg: 100.00% of 10
#Atten: 30 dB

Radio Device: BTS

Span 15 MHz

5MHz

25RB#0

26765

Channel 26715 Channel
Weysight Spectrum Analyzes - Spectrum Emission Mesk == Feysight Spectrum Analyzer - Spectrum Ermission Motk
N 09.33:07 M Mar31, 2025
Center Freq 816.500000 MHz Center Freq: 816.500000 MHz Radio Std: None . ter Freq 821.500000 MHz
= Trig: Free Run Avg: 100.00% of 10
IFGain:Low tten: 30 dB Radio Device: BTS IFGain:Low
Ref Offset 46 dB Ref Offset 46 dB
Ref 25.0 dBm Ref 25.0 dBm
Center Freq

816.500000 MHz
rauu,nfwﬂdn\w-rwm.rm |
1 |

. B,
i by LA

iy Juitete
\M"‘MW Rk
il

"a'(-;.wa.r'w\'r'l""“ i
|

Center 816.5 MHz

Span 15 MHz

Total Power Ref 1956 dBn

STATUS.

09:36:12 84 Mar 31, 2025

Radio Std: None Frequency

Center Freq: 821.500000
T ree Run

MHz
Avg: 100.00% of 10

== :
#Atten: 30 dB Radio Device: BTS

Center Freq
821500000 MHz|

Pl |

Span 15 MHz
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Report No.: BTL-FCCP-11-2502H027

LTE Band 26_10MHz

1RB#0 1RB#49

Channel 26740 Channel 26740

| Keysight Spectrum Anshyzer - Spectrum Emission Mask T | = [stml|s Keysight Spectrum Analyzer - Spectrum Emission Mask =& s
TS 09:53:28 M4 Mar31, 2025 I 05:56:19 3 Mar 31, 2035
ter Freq 819.000000 MHz Canter Freq: §19.000000 MHz Radio Std: Nene Frequency Center Freq 819.000000 MHz [ Freq: 819.000000 MHz Radie Std: None Frequency
> Trig: Free Run Avg: 100.00% of 10 —w- Trig: Free Run Avg: 100.00% of 10

IFGain:Low #Aten: 30 dB Radio Device: BTS IFGain:Low #Aten: 30 dB Radio Device: BTS

Ref Offset 46 dB Ref Offset 4.6 dB
Ref 25.0 dBm . Ref 25.0 dBm

h
)} !
T . : i
TR g et WPy, et I ,”..W.J’J.,' Sttty

Span 20 MHz Center 819 MHz

asa [gstatus = g sTarus|

Channel 26740 -

| Keysight Spectrum Anshyzer - Spectrum Emission Mask o @
z TS 09:54:52 34 Mar3L, 2025
ter Freq 819.000000 MHz Canter Freq: 819.000000 MHz Radio Std: None Frequency
o Trig: Free Run Avg: 100.00% of 10
\FGainiLow ___ #Atten: 30 dB Radio Device: BTS

Ref Offset 46 dB
Ref 25.0 dBm

Center Freq
819,000000 MHz|

e e
|

Span 20 MHz/

Total Power Ref
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Report No.: BTL-FCCP-11-2502H027

LTE Band 26_1.4MHz

Peak To Average Ratio
(dB)

Frequency Max. Limit

Channel Result

(MHz)

(dB)

QPSK

16QAM

26697

814.7

5.21

6.37

13

Pass

26740

819

5.05

577

13

Pass

26783

823.3

5.63

6.50

13

Pass

Spectrum Plot

QPSK-26697

QPSK-26740

Conin Frva. FA IO s Ratie
g Frean

Couets .00 W00 k.

Average Pawer

23.55 dBm
4717 % at 0dB

Frequency

Center Freq
814265200 b

e s
Couets .00 W00 k.

Average Pawer

23.67 dBm
47.57 % at 0dB

Foaie S0 Hoow

Frequancy

Center Freq
1810000 M|

QPSK-26783

Camiee Fova, EZLHOR0 Wi Radio 5ot e
G FrarRUn | CountS1.00 W90 Mg

Average Power

23.46 dBm
46.28 % at 0dB

Frequancy

16QAM-26697

e e e e St 1

Canior Froq 814, GantarFro: 14 5600

™ Tig: e Counes .00 WIL00 Mt

Average Power

22.31 dBm
42.98 % at 0dB

Radio 523 Moo

Camter Frea: 18 525800 i
Trig FrasRun  CousesLIOMILA0 et

Average Power

22.87 dBm
43.44 % at 0dB

Radio 523 N

Canue Freq- £22 205400 M Radlo Sus- tore.
Trg FrasRun  Courss:1.00 WL ec

Avarage Power

22,91 dBm
42.07 % at 0dB
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Report No.: BTL-FCCP-11-2502H027

LTE Band 26_3MHz

Frequency

Channel (MH2)

(dB)

Peak To Average Ratio

Max. Limit

QPSK

16QAM

(dB)

Result

26705 8155

5.26

6.10

13

Pass

26740 819

4.98

5.68

13

Pass

26775 822.5

5.17

6.37

13

Pass

Spectrum Plot

QPSK-26740

QPSK-26775

QPSK-26705

e e g e (0 o

Ganter Frea: 114354500 iz Radio 523 Nona

b Counes .00 WIL00 Mt

Contor Frag 814.
sntor Fraq J=

Average Power

23.50 dBm
47.08 % at 0dB

Average Power

23.75 dBm
48.00 % at 0dB

Radio sex: N

Counes .00 WIL00 Mt

Radlo Sus- tione.

Avarage Power

24.11 dBm
46.77 % at 0dB

Foadin i Hoon

onin Frva: FLA 162500 Mz
T FreaRun | Gousts:1IOMILA0 Mgt

Average Power

Genter Freq
149600 Wi

22.61 dBm
43.36 % at 0dB

Average Power

22.93dBm
43.47 % at 0dB

Canier Frea: 17418500 M
T FredRun | Gousts:1IOMILA0 Mgt

Raie S5

Center Freq
7 sracen uii

16QAM-267

75

00 Wi
‘Cousts:1 CAMLS0MpE

Average Power

23.09 dBm
43.21 % at 0dB

R v Nomn

Center Freq
21 357000 Wi

Page 51 of 55




Report No.: BTL-FCCP-11-2502H027

LTE Band 26_5MHz

Channel

Frequency
(MHz)

Peak To Average Ratio

(dB)

Max. Limit
Result

QPSK

16QAM

(dB)

26715

816.5

5.08

6.26

13 Pass

26740

819

5.04

6.17

13 Pass

26765

821.5

511

6.36

13 Pass

Spectrum Plot

QPSK-26715

QPSK-26765

QPSK-26740

Average Power

23.43 dBm
46.31 % at 0dB:

e Radio 523 Moo
Counes .00 WIL00 Mt

centerFreq
14,4000 i

Camter Frea: 518 420500 i
Trg FrasRun  Couses:LIOMILA0 et

Average Power

23.48 dBm
46.55 % at 0dB:

Radio 523 N

Radlo Sus- toe.

Avarage Power

23.44 dBm
47.10 % at 0dB

Average Power

22.22dBm
43.06 % at 0dB

R

Counts .00 00 gk

Genter Freq
14,4300 Wi

Conier Frea. $18 410400 Mz Radie
g Freesun

Counts .00 00 gk

Average Power

22.51 dBm
42.93 % at 0dB

Center Freq
e prccen uii]

16QAM-26765

w000 Wi Radio 5ot orm
‘Cousts:1 CAMLS0MpE

Average Power

Center Freq
e 5000 uii]

2228 dBm
42.54 Y% at 0dB
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Average Power

23.62dBm
46.28 % at 0dB

Average Power

22.77 dBm
43.01 % at 0dB

LTE Band 26_10MHz
T Peak To Average Ratio Max. Limit
Channel quency (dB) ' Result
(MHz) (dB)
QPSK 16QAM
26740 819 5.10 6.17 13 Pass
Spectrum Plot
QPSK-26740 16QAM-26740 -
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[TestMode  |LTE Band 26 _10MHz
Frequency error versus temperature and supply voltage

Temperature (°C) Frequency error (Hz) ppm Limit
50 -5.54 -0.0068
40 -6.23 -0.0076
30 4.65 0.0057
20 4.21 0.0051
10 12.42 0.0152

0 -6.54 -0.0080 +2.5ppm

-10 3.63 0.0044
-20 -4.36 -0.0053
-30 -5.21 -0.0064
Minimun Voltage 5.89 0.0072
Maximun Voltage -5.12 -0.0063
Normal Voltage 5.64 0.0069

Note: Nominal voltage= 3.8V, Maximum voltage= 4.4V, Minimum voltage= 3.55V.

End of Test Report
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